
Pennsylvania American Water Company

City of York, York County, PA
Act 537 Plan Special Study

Submitted to:

Pennsylvania Department of Environmental 
Protection

November 30, 2021



Contents 

 

 

 

Table of Contents 
Part 1  General Information Form ........................................................................................................................... 2 

Part 2  Plan Summary .............................................................................................................................................. 3 

Part 3 General Plan Content ................................................................................................................................... 5 
[...]
soil is a shaly silt loam in both the subsoil and the substratum.

Pits and Quarries Pits and quarries are areas in which the soil cover has been removed.

Steinsburg These soils are moderately deep and well-drained soil. They are typically present on uplands. 
The subsoil is a sandy loam, becoming a gravelly sandy loam in the substratum. Bedrock can 
be found at 30 inches below ground surface.

Urban Land Soils classified as urban land are those soils in which the soil has been reworked so that its 
original characteristics can no longer be determined. It also includes those areas covered by 
man-made structures (i.e. streets, buildings, parking lots).

Table based on United States Department of Agriculture, 1995, Soil Survey of York County

Geology
The geology of the planning region is of importance to sewage facilities planning in that it provides an idea of 
geological formations to be encountered when designing and constructing sewage facilities. Drawing 6 in Appendix 
1 is a geological map of the City of York.

The bedrock underlying York City is comprised mostly of carbonate materials deposited during the Cambrian and 
Ordovician periods. The bedrock has since been folded and faulted through various tectonic processes. The City is 
bordered to the south by the Stoner Overthrust. The Gnatstown Overthrust bisects York from northeast to 
southwest.

Carbonate rocks (i.e., limestones and dolomites) can be dissolved through the groundwater interacting with the 
calcium carbonate. Where the bedrock has been dissolved, features such as bedrock pinnacles, sinkholes, and 
solution channels may form.

The bedrock has been classified into the following formations. The descriptions have been obtained directly from 
Plate 1, Environmental Geology of the Greater York Area, York County, Pennsylvania.

Table 2-3, Geological Formations and Descriptions

Formation (youngest to oldest) Description

Conestoga Formation Gray, thin- to medium-bedded, impure limestone, sandy and 
granular; thin shale partings; limestone conglomerate at base.

Ledger Dolomite Light-gray to pink, coarsely crystalline, thick-bedded, pure dolomite 
with a chert horizon, near the top; where it is well exposed, the 
Ledger is brittle and highly fractures. The thickness is estimated to 
be about 1000 feet.

Kinzers Formation (divided into the Earth Buff Limestone Member, Pure Limestone Member, and Shale Member)
Earth Buff Limestone Member Gray-brown to tan, sandy, porous, leached limestone containing 

dark, argillaceous and shaly interbeds.
Pure Limestone Member- Dark-gray to blue-gray crystalline limestone of variable composition, 

some of which is pure high-calcium rock. Altered to white marble in 
places ·and can be dolomitic elsewhere. Weathers light gray.



York Act 537 Special Study
Formation (youngest to oldest) Description

Shale Member Dark-gray, buff-weathering, iron-stained, fissile shale. The thickness 
of the formation averages about 200 feet.

Vintage Formation Blue-gray knotty dolomite, dark-gray fine-grained interbedded 
dolomite and limestone, massive gray dolomite, and some light- 
gray laminated marble. Its [thickness] averages about 500 feet thick.

Wilshusen, J.P., 1979, Environmental Geology of the Greater York Area, York County

Groundwater
As mentioned above, York City is mostly underlain by carbonate rocks. In general, groundwater flow direction 
mimics topography and will flow downhill. However, fractures in the carbonate bedrock may have been widened 
through groundwater migrating through it. The groundwater interacts with the carbonate material and dissolves 
the carbonates. Where fractures have been widened, the groundwater may flow preferentially through these 
solution channels because the openings present a path of lesser resistance. The solution channels will not 
necessarily be aligned “downhill,” but may direct the groundwater flow in unexpected directions.

Groundwater flow is typically very slow and diffuses. Solution channels in carbonate rocks may be wide enough or 
large enough so that groundwater may flow quickly. The rapid rates may allow contaminants within the subsurface 
to migrate quickly (thereby reducing dilution) and for relatively large distances.

Lloyd and Growitz summarized the general groundwater parameters in the area. They are summarized below.

Table 2-4, Geological Impact on Ground Water

Formation Median 
pH

Median hardness 
(mg/1)

Water type Median Specific 
Conductivity 
(micro-ohms)

Median Nitrate 
(mg/1)

Conestoga 7.0 220 Calcium bicarbonate 550 33
Ledger 7.2 270 Calcium bicarbonate 625 5.4
Kinzers- 
limestone

7.2 200 Calcium bicarbonate 525 17

Kinzers- shales 6.6 120 Calcium bicarbonate 330 16 (1 sample)
Vintage 
Formation

7.2 190 Calcium bicarbonate 410 17

Uoyd, O.B., Jr., and D.J. Growitz, 1977, Ground-Water Resources of Central and Southern York County, Pennsylvania, 
Pennsylvania
Geologic Survey Water Resource Report 42. 93 p.

In the York City area, groundwater pH values typically average 7.0. The groundwater commonly has a hardness 
ranging from 120 mg/l to 220 mg/l, and are calcium bicarbonate water types. The median specific conductivity 
values in the area ranges from 330 mg/l: in shales to 625 mg/l in the Ledgers, with an average of 490 mg/l. The 
nitrates are relatively high and may show skewing due to agricultural activities adjacent to York City.

Potable Water Supplies
The entire sanitary sewer service area for the City of York is served with public water by The York Water Company. 
The York Water Company is an investor-owned, public utility.

Wetlands
The National Wetland Inventory Mapping of the York and West York Quadrangles indicates that the wetlands 
within the City of York and near existing sewage facilities are limited to existing water bodies such as the Codorus 
Creek, Willis Run, Tyler Run, and a portion of Poor House Run. These wetlands are classified as riverine, permanent 
open water, for the first three listed above, and palustrine emergent, temporary for the last listed above. Neither 
the wastewater treatment plant, nor any of the collection or conveyance system, pose an existing or future threat 
to these wetlands. However, any future sewage facility design would include delineation of potential wetlands in 



York Act 537 Special Study
those areas impacted by the sewage facility.  Figure 2 identifies the regional wetlands from the national wetland 
inventory (NWI) mapping.

Section 3 – Existing Sewage Facilities
York City Wastewater Treatment Plant
The York City WWTP is permitted to discharge 26 million gallons per day (MGD) of effluent into the Codorus Creek 
by NPDES Permit PA 0026263. This permit was most recently renewed on September 1, 2017 and is valid until 
August 31, 2022. The permit limits require advanced treatment of wastewater, which is achieved through physical 
and biological processes.

The plant is located on approximately 31 acres of land adjacent to Toronita Street in Manchester Township, York 
County. From 1978 to 1981, the plant was expanded to provide the current capacity of 26 MGD and upgraded to 
provide chemical removal of phosphorus. This expansion project included construction of an 8 MGD pure oxygen 
treatment system now designated as Train 1. A new effluent discharge, outfall 002, with an aerating cascade was 
also installed during this expansion project. Outfall 002 is now the primary point of discharge.

In 1987 to 1991, the plant was upgraded to provide nitrification, biological removal of phosphorus, and a higher 
level of removal of BOD. The upgrade consisted of two projects. The first project included construction of a new 
treatment system, Train 3. The second project included the conversion of an existing contact-stabilization 
treatment system, Train 2, to an anaerobic/oxic activated sludge system. The second project also included the 
construction of a sand filtration system and replacement of chlorine disinfection with an ultraviolet disinfection 
system.

Plant upgrades and improvements from 1999 to 2021 included updates to Trains 2 & 3 for Biological Nutrient 
Reduction (BNR). The plant BNR capacity was set at 18 MGD. Centrifuges were added to provide improved sludge 
dewatering. Train 1 was removed from service. Updates were made to the primary clarifications, raw sewage 
pumping, effluent filtration, and UV disinfection.

Table 3·1, NPDES Permit Effluent Limits, provides a summary of the current monthly effluent average 
concentration limits from the NPDES permit. The NPDES Permit can be found in Appendix 2.  The 2020 Chapter 94 
can be found in Appendix 3.

Table 3-1, 2017 NPDES Permit Effluent Limits

Parameter Discharge Limitations

pH 6 to 9 standard units at all times
Dissolved Oxygen 5 mg/l minimum at all times
Total Suspended Solids 30 mg/l maximum monthly average
5-day CBOD (May-October) 13 mg/l maximum monthly average
5-day CBOD (November-April) 20 mg/l maximum monthly average
NH3-N (May-October) 1.7 mg/l maximum monthly average
NH3-N ( November- April) 2.1 mg/l maximum monthly average
Phosphorus 2.0 mg/l maximum monthly average
Fecal Coliform (May-September) 200/100 ml maximum monthly average
Fecal Coliform (October- April) 2000/100 ml maximum monthly average

Preliminary Treatment Units
The headworks structure receives the flow of wastewater from the 72-inch diameter Codorus Creek Interceptor. 
The headworks was updated under the Phase II BNR upgrade project and placed into operation in 2012. The 
structure includes two mechanical bar screens, two pista grit removal systems and a parshall flume with a flow 
meter.





York Act 537 Special Study
The automatic bar screens have 1/4 inch openings which effectively remove debris from the influent. The 
screenings collected are raked and conveyed to a compactor which dewaters and transfers them to a dumpster. 
The grit removal system consists of two vortex type grit chambers. Collected grit is pumped from the chamber, 
dewatered across a screen, and deposited into a dumpster. The screenings and grit are trucked to a landfill for 
disposal. The preliminary treated flow is metered through a parshall flume.

An influent channel conveys flow from the headworks to the primary effluent pump station.

Primary Treatment Units
The Primary Treatment Units consist of eight rectangular clarifiers, only five of which are in service. All of the 
internal equipment, scrapers, sludge removal and scum removal were replaced in 2020. Access to the sludge 
piping is available through a pipe gallery tunnel constructed between the clarifiers. The scum from the clarifiers is 
collected in two scum boxes from which it is pumped to gravity thickeners or digesters. Effluent from the primary 
clarifiers flows by gravity to Train 2 or is pumped to Train 3 via the Primary Effluent Pump Station. Primary sludge 
can be pumped to thickeners or directly to digesters.

Train 1 Treatment System (Not currently in use)
Train 1 is a pure oxygen activated sludge wastewater treatment system designed by Air Products Corporation for 
an average daily flow of 8 MGD. Train 1 includes two oxygen reactors and two clarifiers. This treatment system was 
designed to efficiently reduce BOD and suspended solids, but the system was not designed for nitrification nor 
biological phosphorus removal. Ferrous sulfate can be added to the system to provide chemical phosphorus 
removal and to assist with solids settlement. Nitrification can be achieved, but only at a much reduced flow rate of 
18 MGD. Train 1 was originally equipped with an oxygen generation system, but this system has not been utilized 
for eight years and has been determined to be inoperable. In the absence of an oxygen generator, Train 1 can be 
operated using purchased oxygen but storage is limited. 

The flow of effluent from the oxygen reactor passes into a pair of 90 foot diameter clarifiers. The clarifier effluent 
continues by gravity to the post treatment units. Waste sludge is pumped from the clarifiers to the floatation 
thickeners. Train 1 is set up to receive only pumped preliminary treated wastewater, and there is currently no 
means to pump primary treated wastewater to this treatment system. 

Train 1 has not been used since 2010.  Train 1 is held in reserve at this time and is not capable of operation without 
major upgrades. 

Train 2 and 3 Treatment System
Trains 2 and 3 are Kruger Inc. A2O processes, capable of biological phosphorous removal and ammonia conversion 
to nitrates and then nitrogen gas. Primary effluent not pumped to Train 3 flows by gravity through Train 2 that has 
two rectangular A2O tanks and three circular clarifiers. The A2O process utilized in Train 2 provides secondary 
treatment along with biological phosphorous removal and ammonia conversion to nitrates and then nitrogen gas 
for up to 6.0 MGD of primary clarifier effluent. This treated wastewater is mixed with return activated sludge 
withdrawn from the final secondary clarifiers in Train 2. The mixture then flows first through the anaerobic zone 
and then to the anoxic zone before entering the oxic zone of the process. After the oxic zone, the mixed liquor 
flows to the secondary clarifiers and then to the effluent filters.

Train 3 receives its flow from the raw sewage lift pumps or primary effluent pumps. It consists of three rectangular 
A2O tanks and three circular secondary clarifiers. The A2O process utilized in Train 3 provides secondary treatment 
along with biological phosphorous and ammonia nitrogen conversion to nitrates and eventually to nitrogen gas for 
up to 12 MGD of primary treatment or raw sewage. After leaving the A2O tanks, the mixture of treated 
wastewater and activated sludge flows to the clarifier distribution box where it is distributed to the three final 
clarifiers for solid/liquid separation. The solids are either returned, the same as Train 2, or wasted to T-20 storage 
tank to be thickened prior to the primary digesters.

Filtration System
The effluents from Trains 2 and 3 combine and pass through the Aqua Diamond cloth filter system manufactured 
by Aqua Aerobics (which replaced the original sand filtration system in 2021). The filters were designed to insure 
compliance with CBOD limit of 10 mg/l and a total suspended solids limit of 10 mg/l. The filters have generally 



York Act 537 Special Study
provided effluent with pollutant concentrations of less than 5 mg/l. A filter building houses four automatic 
backwash Aqua Diamond cloth filters. The filters were designed for an average daily flow of 26 MGD and a peak 
flow of 54 MGD.

Disinfection and Finished Water Aeration Systems
The York plant is equipped with disinfection and aeration systems designed to condition the biologically treated 
and filtered effluent. A greenhouse style building encloses an ultraviolet light (UV) disinfection system. The UV 
system includes controls, lamp ballasts, and three channels each containing two banks of horizontally mounted 
ultraviolet lights (total of 1,728 UV lights). The system was designed for a peak flow of 55.5 MGD, and has been 
very effective in meeting the fecal coliform limits. A multi-step cascade aerates the disinfected effluent prior to 
discharge into the Codorus Creek raising the dissolved oxygen concentration of the effluent above the minimum 
requirement of 5.0 mg/L.

Solids Processing and Disposal
The York plant is provided with processing equipment to thicken, stabilize, and dewater sewage sludges to 
generate a cake-like material meeting land application criteria (biosolids). All materials removed from the five 
primary clarifiers and any waste activated sludge is pumped to T-20 storage tank. From there, the waste activated 
sludge is thickened with Gravity Belt Thickeners (two total). The thickened sludge is then pumped to the anaerobic 
digesters for stabilization. The digestion process uses biological decomposition to stabilize organic materials. The 
digester gas produced as a byproduct of digestion contains approximately 60% methane and is utilized as a fuel 
source for three 200kW microturbines. These units drive electrical generators that provide a portion of the power 
for the treatment processes. Heat recovered from the exhaust gases is used to heat the anaerobic sludge digesters 
and several buildings. Biosolids are removed from the plant by a contractor and utilized as a soil conditioner and 
fertilizer.

Anaerobic digestion provides the stabilization needed to meet land application standards for the biosolids 
produced at the plant.

Sludge Thickeners
The plant is equipped with two gravity thickeners and a gravity belt thickener system. The gravity thickeners are 45 
feet in diameter and have a 12 foot side wall water depth. The units are seldom used because of odors associated 
with their operation. If necessary, these units can be used to condense primary treatment sludge.

Digesters
The plant is equipped with three anaerobic digesters. The digesters are 90 feet in diameter and are provided with 
complete mix systems. The City currently operates two digesters in primary mode and one as storage. Based on 
PADEP standards, sludge characteristics, and historical generation rates, the digesters have capacity to match an 
average plant flow of 21 MGD. Conversion of the third digester to primary mode would increase capacity to match 
a plant flow of 31 MGD. Such a conversion would require modification of the heating system. Use of the existing 
lime addition system also provides an alternative or a supplement to digestion to increase processing capacity.

Dewatering Units
The plant is equipped with two centrifuges capable of dewatering biosolids prior to disposal. A polymer mixing and 
feed system is used to condition the digested sludge to improve the removal of water from the solids. The 
biosolids cake produced generally has a solids concentration of 16 to 19%. The biosolids are disposed of by a sub-
contractor who hauls for land application or taken to a landfill.

Hydraulic Considerations
The existing plant design allows for a peak flow of 54 MGD. The process capacity evaluation, Appendix 2, includes 
an assessment of the hydraulic and treatment capacity of the biological treatment units, pumps, effluent filters, 
and ultraviolet disinfection channels to process a peak flow of 54 MGD.  Due to high levels of I/I in the collection 
and conveyance system, flows at the WWTP can exceed 54 MGD during peak wet weather events. 

When influent flows reach 53 MGD, the plant uses the Train 2 effluent diversion to Outfall 001.  Outfall 001 is a 
stormwater outfall which is also permitted for the discharge of disinfected effluent from the Train 2 Final Clarifiers. 



York Act 537 Special Study
Several discharges from Outfall 001 of diverted effluent that occurred prior to influent flows reaching 53 MGD has 
led to corrective action from the USEPA.

USEPA Corrective Action

The USEPA, the City of York, the York City Sewer Authority and PAWC have entered into an Administrative Order 
for Compliance on Consent (AOCC).  The AOCC has outlined 10 projects for improving the WWTP’s operations in 
order to reduce the potential for peak flow effluent diversion discharges.  These projects are intended to improve 
maintenance tracking, supervisory control and data acquisition (SCADA) hardware and software, operation and 
monitoring of Outfall 001, improved chlorination/dechlorination of Outfall 001, and the operations and treatment 
of Train 2 to reduce the volume of flow and pollutants being discharged during future peak flow diversion events.  
The USEPA AOCC can be found in Appendix 4.  

The YCSA and the City of York have over the past 10 years performed a variety of system upgrades as identified 
above.  However, the YCSA WWTP has treatment facilities that are aging and have led to operational constraints.  
The AOCC is designed to address the most pressing of these operations and maintenance needs. 

Pump Stations
There is only one pump station within the City of York municipal boundary. This pump station serves the north-
eastern portion of the York City Industrial Park.

This duplex pump station was installed in 1979. The pump station consists of two 7.5 horsepower centrifugal 
pumps designed to operate as a single pump and standby pump. The pump station is capable of pumping 310 GPM 
at a Total Dynamic Head of 40 feet.

There is a backup power generator and a telemetry system. The generator and telemetry are maintained and 
tested on a weekly basis.

Conveyance Facilities
The York sewer system consists of approximately 548,193 linear feet of sewer piping within the City of York 
boundary. This is equivalent to approximately 104 miles of pipe. Table 3·2 lists the approximate lengths of each 
pipe diameter in the City of York sewer system. 

Table 3-2, City of York Sewer System Approximate Lengths by Diameter

Sewer Pipe Diameter (in.) Total Length (ft)

6 2,010.45
8 409,340.01

10 34,046.45
12 22,443.75
14 207.00
15 14,770.66
16 1,451.10
18 9,591.03
20 908.37
21 3,156.44
22 914.22
24 10,542.36
27 4,953.21
30 8,776.00
36 7,577.35
42 4,264.66
48 6,143.85



York Act 537 Special Study
Sewer Pipe Diameter (in.) Total Length (ft)

54 1,877.90
60 44.00
72 5,174.19

Total 548,183.00

The conveyance system is subdivided into major basins.  The major basins provide manageable sub sets for 
continued assessment, to manage O&M tasks and for I/I reduction tasks.  The major basins are named and defined 
by the interceptor that serves the basin.   The locations of each of the system interceptors are shown on Drawing 
3, Appendix 1.  Table 3-3 identifies the total length of collector and conveyance sewers in each basin.

Table 3-3, City of York Sewer System Approximate Lengths by Major Basin

Sewer Pipe Major Basin Total Length (ft)

Arch Street 70,397
Codorus 47,032
Gas Ave 48,308
Pennsylvania Ave 22,718
Poorhouse 154,200
Tyler Run 68,415
Upper 38,806
Willis Run 93,855
Other Sewers 1,834
Total 545,565

The collection system pipes are manufactured from a variety of materials.  Pipe replacement projects over the past 
25 years have utilized PVC and Polyethylene (Sanitite) pipe.  However, the vast majority of the pipe within the City 
of York’s collection system is vitrified clay pipe (VCP).  Table 3-4 identifies the total lengths by material type.  Some 
of the older large diameter interceptors are constructed of brick. The manholes are constructed of either brick, or 
precast concrete with cast, or ductile iron frames and covers.

Table 3-4, City of York Sewer System Approximate Lengths by Pipe Material

Sewer Pipe Material Total Length (ft)

Unknown 11,069
ABS Truss 4,804
Ductile Iron Pipe 2,651
PVC 31,514
Reinforced Concrete Pipe 31,885
Sant (Sanitite) 626
SCH 40 PVC 1,666
VCP (Vitrified Clay Pipe) 459,428
Total 543,643

The majority of the City of York’s collection system was constructed between 1920 and 1960.  Table 3-5 identifies 
the length of pipe by year installed.  This reflects the ages of the pipes in use in the current collection and 
conveyance system.  Sewers in the downtown area to the east of the Codorus Creek were installed from 1900 to 



York Act 537 Special Study
1930.  Much of the early system was combined storm and sanitary sewers.  Sewer separation projects have 
removed the storm sewers from the sanitary sewers.  The pipes shown with installation dates after 1980 include 
the replacements of the conveyance pipes. All of the interceptors for each of the major basins have been improved 
or replaced except for the Poorhouse Run Interceptor. 

Table 3-5, City of York Sewer System Approximate Lengths by Construction Date

Sewer Pipe Construction Date Total Length (ft)

1900 – 1909 807
1910 – 1919 3,933
1920 – 1929 64,749
1930 – 1939 83,033
1940 – 1949 238,643
1950 – 1959 70,035
1960 – 1969 7,064
1970 – 1979 1,043
1980 – 1989 49,887
1990 – 1999 11,838
2000 – 2009 8,488
2010 – 2019 3,988
2020 – 2021 2,057
Total 545,342

Operations and Maintenance
The City of York is currently staffed for maintaining the sanitary sewers within the city. The maintenance staff 